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Bayer plc
Bayer House, Strawberry Hili, Newbury, Berkshire, RG14 1JA
Telephone: +44 {0}1635 553 000

(‘;B%";“
Fax: +44 (0)1635 563 393 sAgjs; B ayer

WWW: hitn://www . baver.co.uk

Due to regulatory changes, the content of the following Patient
Information Leaflet may vary from the one found in your medicine pack.
Please compare the 'Leaflet prepared/revised date' towards the end of
the leaflet to establish if there have been any changes.

If you have any doubts or queries about your medication, please confact
your doctor or pharmacist.

@-Bayer

Package leaflet: Information for the user

Levonelle One Step 1,5 mg tablets
Levonorgestrel

Read all of this leaflet carefully before you start using this medicine because it contains

important information for you,

Always take this medicine exactly as described in this leaflet or as your pharmacist has told you.

- Keep this leaflet. You may need to read it again. :

- Ask your pharmacist if you need more information or advice.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What Levonelle One Step is and what it is used for

2. What you need to know before you take Levonelle One Step’
3. How to take Levonelle One Step

4. Possible side effects

5. How to store Levonelle One Step

6. Contents of the'pack and other information

1. What Levonelle One Step is and what it is used for

Levonelle One Step is an emergency contraceptive that can be used within 72 hours (3 days) of
unprotected sex or if your usual contraceptive method has failed.

Levonelle One Step contains a synthetic hormone like substance called levonorgestrel. It prevents
about 84% of expected pregnancies when you take it within 72 hours of having unprotected sex. It
will not prevent a pregnancy every time and is more effective if you take it as soon as possible after
unprotected sex. It is better to take it within 12 hours rather than delay until the third day.

v009_0 Page 1 of 6
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Levonelle One Step is thought to work by:

. stopping your ovaries from releasing an egg;
. preventing sperm from fertilising any egg you may have already released.
. stopping a fertilised egg from attaching itself to your womb lining.

Levonelle One Step can only prevent you becoming pregnant if you take it within 72 hours of &
unprotected sex. It does not work if you are already pregnant. If you have unprotected sex after taking
Levonelle One Step, it will not stop you from becoming pregnant.

2. What you need to know before you take Levonelle One Step

Do not use Levonelle One Step if:
- you are allergic to levonorgestrel or any of the other ingredients of this medicine listed in

section 6.

Warnings and precautions
If any of the following applies to you, talk to your doctor before taking Levonelle One Step as
emergency contraception may not be suitable for you. Your doctor may prescribe another type of
emergency contraception for you.
¢ If you are pregnarit or think that you may already be pregnant. This medicine w111 not work if you
are already pregnant. If you are already pregnant, Levonelle One Step cannot terminate
pregnancy, so Levonelle One Step is not an “abortion pill™.
You may already be pregnant if: :
- your period is more than 5 days late, or you have experienced unusual bleeding when
your next period is due
- you have had unprotected sex more than 72 hours ago, and since your last period.

Children and adolescents
Levonelle One Step is not recommended for young women under 16 years of age without med1cal

SUpBI’VlS] OIL

The use of Levonelle One Step is not advised if:
. you have a disease of your small bowel (such as Crohn’s disease) that inhibits the absorption of

the drug

. you have severe liver problems

. you have a history of ectopic pregnancy (where the baby develops somewhere outside the
womb)

. you have ever had a disease called salpingitis (inflammation of the Fallopian tubes).

A previous ectopic pregnancy or previous infection of the fallopian tubes increases the risk of a new
ectopic pregnancy.

Your doctor may decide that Levonelle One Step is not suitable for you, or that another type of
emergency contraception would be better for you.

In all women, emergency contraception should be taken as soon as possible after unprotected
intercourse. There is some evidence that Levonelle One Step may be less effective with increasing
body weight or body mass index (BMI), but these data were limited and inconclusive. Therefore,
Levonelle One Step is still recommended for al! women regardless of their weight or BMI.

You are advised to speak to a healthcare professional if you are concerned about any problems related
to taking emergency contraception.

v009_0 Page 2 of 6
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If you are worried about sexually transmitted diseases

If you did not use a condom (or if it has been torn or slid down) during the intercourse, it might be
possible that you have caught a sexually transmitted disease or the HIV virus.

This medicine will not protect you against sexually transmitted diseases, only condoms can do this.
Ask your doctor, nurse, family planning clinic or pharmacist for advice if you are worried about this.

Other medicines and Levonelle One Step

Tell your pharmacist if you are taking, have recently taken or might take any other medicines.

Some medicines may prevent Levonelle One Step from working properly, these include:

- barbiturates and other medicines used to treat epilepsy (for example, primidone, phenytoin, and
carbamazepine)

- medicines used to treat tuberculosis (for example, rifampicin, rifabutin)

- a treatment for HIV infection (ritonavir)

- a medicine used to treat fungal infections (griseofulvin)

- herbal remedies containing St John’s wort (Hypericum perforatum)

- a medicine called ciclosporin (suppresses the immune system).

How often can you use Levonelle One Step

You should only use Levonelle One Step in emergencies and not as a regular method of
contraception. If Levonelle One Step is used more than once in a menstrual cycle it is more likely to
upset your menstrual cycle (period).

Levonelle One Step does not work as well as regular methods of contraception. Your doctor, practice
nurse or family planning clinic can tell you about long-term methods of contraception which are more
effective in preventing you from getting pregnant.

Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor or pharmacist for advice before taking this medicine.

Pregnancy

You should not take this medicine if you are already pregnant. If you do become pregnant even after
taking this medicine, it is important that you see your doctor. There is no evidence that Levonelle One
Step will harm a baby that develops in your uterus/womb if you use Levonelle One Step as described.
Nevertheless, your doctor may want to check that the pregnancy is not ectopic (where the baby
develops somewhere outside the womb). This is especially important if you develop severe abdominal
pain after taking Levonelle One Step or if you have previously had an ectopic pregnancy, Fallopian
tube surgery or pelvic inflammatory disease.

Breast-feeding

Very small amounts of the active ingredient of this medicine may appear in your breast milk. This i is’
not thought to be harmful to the baby, but if you are worried you can take your tablet immediately
after a breast-feeding and avoid nursing at least 8 hours following tablet taking. In this way you are
taking your tablet well before the next feed and reducing the amount of active ingredient your baby
may take in with the breast milk.

Ferrility

Levonelle One Step increases the possibility of menstruation disturbances which can sometimes lead
to carlier or later ovulation date. These changes can result in modified fertility date, however there are
no fertility data in the long term.

Driving and using machines
Your Levonelle One Step tablet is unlikely to affect your ability to drive a car or use machines.
However, if you feel tired or dizzy do not drive or operate machinery.
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Levonelle One Step tablet contains lactose

In case of milk sugar (lactose) intolerance it should be considered that each Levonelle One Step tablet
also contains 142.5 mg lactose monohydrate.

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor
before taking this medicinal product.

3.  How to take Levonelle One Step

- Always use this medicine exactly as described in the leaflet or as your pharmacist has told you. Check
with your doctor or pharmacist if you are not sure.

Use in children and adolescents
This medicine is not recommended for use in children. If you are under 16, you must visit your doctor
or family planning clinic to get emergency contraception.

. Take the tablet as soon as possible, preferably within 12 hours, and no later than 72 hours (3
days) after you have had unprotected sex. Levonelle One Step can be taken at any time in your
menstrual cycle assuming you are not already pregnant or think you may be pregnant. Do not
chew but swallow the tablet whole with water. Do not delay taking the tablet. The tablet works
better the sooner you take it after having unprotected sex.

. If you are already using a regular method of contraception such as the contraceptive pill, you
can continue to take this at your regular times.

If another unprotected intercourse takes place after the use of Levonelle One Step (also if this is
during the same menstrual cycle), the tablet will not exert its contraceptive effect and there is again
the risk of pregnancy.

What to do if you are sick (vomit)
If you are sick (vomit) within three hours of taking the tablet, you should take another tablet. You will
need to contact your pharmacist, doctor, practlce nurse or family planning clinic immediately for one

more tablet.

After you have taken Levonelle One Step

After you have taken Levonelle One Step, if you want to have sex, and are not using the contraceptive
pill, you should use condoms or a cap plus spermicide until your next menstrual period. This is
because Levonelle One Step won’t work if you have unprotected sex again, before your next period is

due.

After you have taken Levonelle One Step, you are advised to make an appointment to see your doctor
about three weeks later, to make sure that Levonelle One Step has worked. If your period is more than
5 days late or is unusually Iight or unusually heavy, you should contact your doctor as soon as
possible. If you do become pregnant even after taking this medicine, it is important that you see your
doctor.

Your doctor can also tell you about longer-term methods of contraception which are more effective in
preventing you from getting pregnant.

If you continue to use regular hormonal contraception such as the contraceptive pill and you do not
have a bleed in your pill-free period, see your doctor to make sure you are not pregnant,

Your next period after you took Levonelle One Step '
After the use of Levonelle One Step, your period is usually normal and will start at the usual day;
however sometimes, this will be a few days later or earlier. If your period starts more than 5 days later
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than expected, an ‘abnormal’ bleeding occurs at that time or if yoi think that you might be pregnant,
you should check whether you are pregnant by a pregnancy test.

If you take more Levonelle One Step than you should

Although there have been no reports of serious harmful effects from taking too many tablets at once,
you may feel sick, actually be sick (vomit), or have vaginal bleeding. You should ask your
pharmacist, doctor, practice nurse or family planning clinic for advice, especially if you have been
sick, as the tablet may not have worked properly.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4, Possible side effects
Like all medicines, this medicine can cause side effects, although not everyhody gets them.

Very common (may affect more than 1 in 10 peopie):

. Feeling sick (nausea)

You might have some lrregular bleeding until your next period
You might have lower abdominal pain

Tiredness

Headache

Commeon {may affect up to 1 in 10 people):

. Being sick (vomiting). If you are sick, read the section ‘What to do if you are sick {vomit) °.

. Your period might be different. Most women will have a normal period at the expected time,
but some may have their period later or earlier than normal. You might also have some
irregular bleeding or spotting until your next period. If your period is more than 5 days late or is
unusualiy light or unusually heavy, you should contact your doctor as soon as possible.

¢ You might have tender breasts, diarrhoea, feel dizzy after taking this medicine.

Very rare effects (may affect up to 1 in 10000 people):
e  Abdominal pain, rash, urticaria, pruritus, swelling of the face, pelvic pain, painful period.

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects
not listed in this leaflet. You can also report side effects directly via the Yellow Card Scheme at:
www.mbhra.gov.uk/yellowcard. By reporting side effects you can help provide more information on
the safety of this medicine.

5. How to store Levonelle One Step

Keep out of the reach and sight of children.

Do not use Levonelle One Step after the expiry date which is stated on the package “after EXP”. The
expiry date refers to the last day of the month.

Store in the original packaging.

Medicines should not be disposed of via wastewater or houschold waste. Ask vour pharmacist how to
dispose of medicines no longer required. These measures will help to protect the environment.

6. Contents of the pack and other information

‘What Levonelle One Step contains

v009_0 Page 5 of 6

_79_.



The active substance is levonorgestrel. One tablet contains 1.5 mg of levonorgestrel.

The other ingredients are potato starch, maize starch, colloidal silica anhydrous, magnesium stearate

(E572), talc (E533b), lactose monohydrate.

‘What Levonelle One Step looks like and contents of the pack

Each pack of Levonelle One Step contains a complete treatment which is one round, white tablet.

Marketing Authorisation Holder and Manufacturer

Marketing Authorisation Holder:
Medimpex UK Limited

127 Shirland Road

London W9 2EP

United Kingdom

Manufacturer:

Bayer Weimar GmbH
und Co.KG
Dabereinerstrasse 20
D-99427 Weimar
Germany

or
Gedeon Richter Plc.
Gyomréi Gt 19-21.
H-1103 Budapest
Hungary

Levonelle One Step is distributed in the UK by:

Bayer plc

Bayer House, Strawberry Hill
Newbury, Berkshire

RG14 1JA

United Kingdom

The emergency contraceptive helpline number is:
08456 — 035 - 035

This leaflet was last revised 01/2015

‘Levonelle®is a registered trademark of the Bayer Group.
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Gehbrauchsinformation: Information fiir Anwender

inofem® HEXAL® 1,5 mg Tablette

Levonorgestrel

« Fragan Sie lhren Apotheker, wenn Sle weitare Informationen oder einen Rat bandtigen.

Lesen Sie dia gosamte Packungsbeilage sorgfiltig durch, bevor Sle mit der Elnnahme diesss Arznelmittels beginnes, dann sie enthilt wichtigs Informationen,
Nshmen Sie dieses Arzneimittel inmer genau wie in dieser Packungsbeliage beschrioben bzw, genau nach Anwelsung Ihres Arztes oder Apothekers eln.
» Heben Sie die Packungsbeilage auf, Vielleicht méehten Sle digse spater nochmals lesen.

+ Wenn Sle Nebenwirkungen bemarken, wenden Sia sich an Ihren Arzt cder Apotheker. Dies gilt auch fir Nebenwirkungen, die nicht in dieser Packungsbellage angegeben sind, Slehe

Abschnitt 4,

Was in dieser Packungsbellage steht

1. Was st unofem HEXAL und wofilr wird es angewendet?

2. Was sallten Sie vor der Einnabme von unofem HEXAL beachten?
4. Wie ist unofem HEXAL einzunehmen?

4, Welche Nebsnwirkungen sind méglich?

5, Wig (st unofem HEXAL aufzubewahren?

6. Inhait der Packung und weiters Informationen

1 Was Ist uncfem HEXAL und wofiir wird-es anowen'&a,t? L

ungfem HEXAL Ist ein Notfall-Kentrazeptivum (Verpﬁ'lungsmiﬁel fiir den Natfall}, das innerhalb
ven 72 Stunden (3 Tagen) nach ainem ungeschiitzten Geschlechisverkehr oder bel Versagen
Ihrar gewohnten Verhiitungsmethode eingenommen werden kann. N

Es ist iir folgende Flle bestimmt:
» wonn balm Geschiechtsverkehr kein Verhlitungsmitiel verwendat wurds;
» wenn dis Verhiitungsmethode falsch angewendet wurde, belspleisweise

- wenn das Kopdom gerissen oder abgerutseht Ist oder falsch angewendet wurde,
wenn sich die Lage Ihres Scheldenpessars oder Dlaphragmas veréinderl hat, wenn das
Scheidenpessar oder Diaphragma gebrochen/gerissen Ist eder zu frlih herausgenommen
wurde, cder
im Falle elnes misslungensn ,Koltus interrsptus® {z. B, Sperma [Samenfliissigkeit] gelangt
In dle Scheide oder an die &uBsren Geschlechtstelle der Frau).

unofem HEXAL enthiilt eine synthetische hormonartige Wirksubstanz mit der Bezaichnung Le-
venorgestrel, Wann es Innerhalb von 72 Stunden nach elnem ungeschiitzten Geschlechtsver-
kehr aingenommen wird, verhindert es elne ungewoitte Schwangerschaft in ungefahr 84 % der
Fille. Es verhindert nlcht immer eine Schwangerschaft, und dle Wirksamkeit ist umso gréBer,
|e schhaller es nach dem ungeschiitzten Geschlechtsverkehr elngenommen wird. Es Ist besser,
dag Arzneimittel innerhalb von 12 Stunden einzunehmen, als bis zum dritter: Tag zu warten.

Es wird davon ausgegangen, iass unofem HEXAL wie folgt wirkt:
» es unterbricht dle Freisstzung eines Eis aus lhren Eierstiicken
= esverhindert die Befruchtung sings beteits freigesetzten Els durch Spermlen.

urofem HEXAL kann slne Schwangerschaft nur verhindern, wann Sle es innerhalb von 72 Stun-
den hach dem ungeschlitzten Geschlechisverkehr slnnehmen. Es wirkt nicht, wenn Sle berelts
schwanger sind. Wenn Sie nach Einnahme von unofem HEXAL noch elnmal ungeschiitzien
Geschlechtsverkehr haben (auchk wenn dies wihrend desselben Menstruationszyklus der Fall
Ist), wirkt die eingenommene Tablstte nicht erneut empféngnisverhiitend und es besteht wie-
derum eln Schwangerschaftsrisiko,

- Y
{ ollten

unofam HEXAL darf nicht elngenommen werden
« wenn Sle allerglsch gegen Levonorgestrel oder einen der In Abschinitt 6 genannten sonstigen
Restandteilz dieses Arzneimittels sind.

Warnhinweise und VorsichismaBnahmen

Wenn einer der folgonden Punkte auf Sle zubrifft, sprechen Sle bitte mit Threm Arzt, bevor Sle
unofemn HEXAL elnnehmen, well es seln kann, dass ein Notfall-Kaontrazeptivum (Verhiitungs-
mittel {iir den Notfall) fiir Sle nicht geeignet ist. Thr Arzt kann lhnen eln anderes Notfall-Kontra-
zeptivum verschrelben,

» Wann Sle schwanger sihg oder vermuten, berelts schwanger zu seln; dieses Arznaimlitel
wirkt nicht, wenn bereits eine Schwangerschait besteht. Wenn Sle bersits schwanger sind,
%ann uncfem HEXAL gie Schwangerschaft nicht abbrechen; unofern HEXAL ist somit kelne
~Abtrelbungspilie”.

Sie ktnnen bereits schwanger sein, wenn:

» [hre Periodsa um mehr als 5 Tage verspétet ist oder Sle ungewshrliche Blutungen haben,
wenn |hre ndchste Periods falllg Ist.

» Sie vor mehr als 72 Stunden und ssit hrer latzten Periode ungeschiitzten Geschlachtsver-
kehr hatten,

Von der A di von fem HEXAL wird ahgeraten, wenm:

« Sle an elner Dilnndarmerkrankung lelden {wie z B. Morbus Crohin), dle die Aufnahme des
Arzneimittels verhindert.

= Sle an einer schweren Lebererkrankung leiden.

« Sia schon elnmal sine Bauchhhlenschwangerschaft (ektopische Schwangersahaft) hatten
{bel der sich das Baby an elner Stelle auBerhalb der Gebrmutter entwickel).

« Sle schon einmal gine Salpingitis (Eiletterentziindung) hatten.

Eine friihere Bauchhdnlensshwangerschaft oder eine frinere Infekticn der Ellelter erhdnt das

Fislko fir elne weltere Bauchhhlenschwangerschaft,

Alla Frauen Boliten das Notiallkontrazeptivam schnelistméglich nach elnem ungeschiltzten Ge-
schlechtsverkehr einnehmen. Es liegen einige Hinwelse vor, dass unofem HEXAL bel sinem
héheren Kérpergewicht oder Body-Mass-Index weniger wirksam sein kann, Diese Daten slnd
Jedoch begrenzt und nicht eindeutig, Daher wird unofem HEXAL ir alle Frauen unabhéngig von
threm Gewicht oder BM{ empfahlen.

Wann Sie Bedenken hinsichtlich méglicher Preblema haben, die durch die Einnahme eines Not-
fallkorirazeptivams auftretan kinnen, soilton Sle slch an einen Arzt oder Apotheker wenden.

Kinder und Jugendiiche
Dieses Arznslmittel wird nicht zur Anwendung an Kindern empfohten. Es sind rur sehr begrenz-
te Daten zur Anwendung bei Frauen unter 16 Jahren vorhanden,

Wann Sle Angst vor Geschiechtskrankheiten haben

Wenn Sie beim Geschlechtsverkehr kein Kendom benutzt haben {oder wenn es gerissen oder
abgerutscht Ist}, basteht die Miglichkeit der Ubertragung einer Geschlechtskrankheit oder des
HIv-Vinus,

Ah
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bieses Arzneimittel schitzt Sie nicht vor Geschlechtskrankheiten - dazu sind nur Kon-
doms in der Lage. Sprechen Sie bei entsprechenden Bedenken mit lhrem Arzt, elner Kranken-
achwester, der Familienberatungsstelle ader dem Apotheker.

Einnahme vor unofernm HEXAL zusammen mit anderen Arzneimitteln

Informieren Sie Ikren Arzt oder Apotheker, wenn Sie andere Arzneimittel slnnehmen, kiirzlich
andere Arznelmlttel 2ingencmmen haben oder beabsichtigen, andere Arzneimittsl einzunsh-
men,

Einige Arzneimittel kiinnen die Wirkung van unofem HEXAL beeintréichtigen. Dazu zghlen:

» Barbiturate und andsre Medikamente gegen Epllepsle (belspiclswelse Primlidon, Phenytoin
und Carbamazepin)

Medikameants zur Behandlung von ‘Tuberkulese (balsplelswelse Rifampicln, Rifabutin)

«ain Arznelmitte! zur Behandiung siner HIV-Infektion {Ritonavir)

Arznelmittsl zur Behandlung ven Plizinfekticnan (Griseofilvin)

planzliche Arzneimittel, dia Johanniskraut (Hypericum perforatum) enthalten

gin Arzmelmltte! mit der Bezelchrung Ciclosporin {unterdriickt das Immunsystem)

a s s

Informieren Sle ver der Anwendung von unofem HEXAL Ihren Arzt odar Apatheker, wenn Sle eines
der ohen genannten Arznelmitte! elnnehmen bzw, anwenden.

Wie oft dirfen Sie uncfem HEXAL einnehmen?

unofem HEXAL dart nur i Notfall elngencmmen werden und nicht als regulfire Verhitungs-
methode. Wenn unafem HEXAL in einem Monatszykius mehr als einmal eingsnommen wird, ist
saina Wirkung wenlger zuverlisslg und fllhrt eher zu einer SiGrung lhres Monatszyklus (Periode).
Bie Wirkung von unofem HEXAL ist gerlnger als die regultirer Verhtungsmethoden. thr Arzt,
medizinisches Fashpersonal oder die Famifienberaty kann Sle hinsichtlich langfristiger
Verhiltungsmethoden, die gine Schwangerschaft wirkungsvoller verhiiten kénnen, beraten.

Schwangerschatt, Stillzelt und Zeugungs-/Gebirfahigkelt

Wann Sle schwanger sind oder stillen, oder wenn Sie vermuten, schwanger zuU seln oder be-
absichtigen, schwanger zu werden, fragen Sie vor der Einnahme dieses Arzngimittzls laren Arzt
oder Apotheker um Rat.

Dleses Arzneimltte! darf nicht singenommen werden, wenn Sle beralts schwanger sind. Wenn
Sle trotz Elnnahme dieses Arzneimittels schwanger warden, miissen Sie |hren Arzt aufsuchen.
Es gibt kelne Hinwelse, dass unofem HEXAL einem Baby schadet, das In {hrer Gebérmustter
heranrelft, wenn Sie unofem HEXAL wie beschrisben anwenden, .

|hr Arzt wird dennogh Gberpriifen, dass keine Baughhdhlenschwangerschaft vorliegt (el der
sich das Baby &n einer Stelle auBerhalh der Gebadrmutter sntwickelt). Dies ist besonders dann
wightlg, wenn Sie nach der Einnahme von unofem HEXAL starke Bauchschmerzen beemmen
oder wenn Sle barells elne Bauchhbhlenschwangerschaft, elne Eileiteroperation oder alne ent-
zlindliche Beckensrkrankung hatten.

izeit
Der in dlesem Arzneimitiel enthaltene Wirkstoff geht in die Muttermlich Uber. Sie soflten daher
|hre Tablatte unmiitelbar nach dem Stillsn sinnebmen und nach Mdglichkeit fiir 8 Stunden nach
der Einnakme |hr Baby nicht stillen. Pumpsn Sle dle Muttermilch fir B Stunden nach Einnahme
von uhafem HEXAL mit efner Brusipumpe ab und schiitten Sle sl weg. Aut diese Welse neh-
men Sie ihre Tablette deutlich vor dem niichsten Stillen ein und verringern so die Wirkstoffmen-
g8, die thr Baby mit der Muttermilch aufnehmen kann.

Zeugungs-/Gebaridhigkeit

unofem HEXAL erhght die Wahrschelnlichkeit von Zyklussttrungen, die manchmal zu siner
friiheren oder spiteren Ovulation und somit zu elher verschobenen Frushibarkeltsperisde flih-
ren kénnen. Obwoh! keine Langzeitdaten zur Fertilitt vorliegen, kann angenommean werden,
tass die Fertllitit nach der Behandlung mit unofem HEXAL rasch wieder hergestellt st Daher
sollte dle regelméBige Kontrazeption nach der Anwandung von unofem HEXAL fortgefiihrt oder
s0 bald wie mégiich begonnen werden. ’

Verkehrstiichtigkelt und Fahigkeit zum Bedienen von Maschinen

Es ist unwahrscheinlich, dass unofem HEXAL |hre Verkehrstiichtigkeit oder Inre Fihigkeit zum Be-
dienen von Maschinen beeintrichtigt Wenn Sie sich allerdings miids oder schwindlig fiihfen, soliten
Sle keln Fahrzeug lenken und kelne Maschinen bediensn.

unofem HEXAL enthilt Lactose

Im Falle elner Milchzucker-(Lactose) Unvertraglichkeit Ist zu badenken, dass jede Tablette unofem
HEXAL 43,3 mg Lactoss-Manchydrat enthdlt. Bitte nehmen Sie uncfam HEXAL daher erst nach
Riickspracha mit Ihrem Arzt eir, wenn Jhnen bekannt ist, dass Sle unter einer Unveriraglichkett ge-
genliber bestimmian Zugkem leldan.

|3 Wie st
Mehmen Sle dieses Arzneimittel Immer genau wie in dieser Packungshelfage beschrieben bzw.

genau nach der mit Ihrem Arzt oder Apotheker getroffenen Absprache ein. Fragen Sie bel Ihrem
Arzt ader Apotheker nach, wenn Sle slch nicht sicher sind.

+ Nehmen Sle die Tablelte so bald wle maglich, vorzugswelse innerhalb von
12 Stunden und nisht spéter els 72 Stunden (3 Tage) nach ungeschiitztem Geschlechtsver-
Kaht eln. Sie kBnnen uncfem HEXAL zu jedem Zeltpunkt des Menstruations2ykius einneh-
men, vorausgesetzt, dass Sie nicht berelts schwanger sind oder vermuten schwanger zu
seln. Kauen Sie die Tablette nicht, sondem schlucken Sle sie unzerkaut mit Wasser. Zégern
Sie dis Einnahme der Tablette nicht hinaus. Cle Tablkitte wirkt umso besser, Je frither Sie sle
nach ungeschiitztem Geschlechisverkehr elnnehmen.

Fortsetzung auf cer Rlickesite =
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s Wenn Sie bereits eine regelmEBige Verhmimgsmemode, wila 2. B, die Pills, anwenden, kdn-
nen Sie die Einnahme wig gewohnt fortsetzen.

Wann Sie nach Einnahime ven unefem HEXAL roch sinmal ungeschirtzten Geschiechtsverkehr ha-
ben (auch wenn erim selben Menstruationszyklus stattfindet), wirkkt dle eingenemmene Tablette nicht
erneut empfingnlsverhiitend und es besteht wiederum das Ristko einer Schwangerschaft.

Anwendung bei Kindern und Jugendlichen
Dieses Arzneimittel wird nicht zur Anwendurg bel Kindern empfohlen. Sehr begrenzie Daten
liegen fisr Madchen im Alter unter 16 Jahren vor.

Was Ist bei Erbrachen zu tun?
Wann Sie innerhalb von drel Stunden rach Einnahme der Tablette erbrechan milssen, solliten
Sie sofort eine weltere Tablette elnnehmen,

Nach dar Einnahme von unofem HEXAL

Wenn Sie nach der Einnahme ven uncfem HEXAL Gi rkehr haben t aber nicht
die Antibaby-Pills einnehmen, sollten Sie bis zu threr ndehsten Monatsbivtung Kondome oder sine
Scheidenkappe plus Spermizid (spermienabtdtendes Mittel) verwenden, unafam HEXAL wirkt nicht,
wann Sle ver lhrer ndchsten Periode emeut ungeschiitzten Geschlechtsverkehr haben.

Es ist ratsam, bel Ihrem Arzt elnen Untersuchungstermin oa, firel Wochan nach Elnnahme von
unofem HEXAL zir vereinbaren, damit er slcherstellen kann, dass unofem HEXAL gewirkt hat.
Wenn Ihre Periede mehr als § Tage verspétet ist oder ungewdhnlich leicht cder ungewdhrlich
stark ist, sollten Sie baldméglichst Ihren Arzt aufsuchen, Wenn Sie trotz Einnahme dieses Arz-
neimittels dennoch schwanger werd;n, miissen Sle Inren Arzt aufsuchen.

thr Arzt kann Sle ebenfalls hinsichtlich langiristiger Verhiitungemethodan, die elne Schwanger-
schaft wirkungsvolier verhiiten kénnen, beraten.

Wenn Sie Ihre regulare hormenella Verhtungsmethode, wie z. B. die Antibaby-Piile, fortsetzen,
aber in der pilfenfrelen Pause keine Blutung haben, sollten Sie Ihren Arzt aufsuehen, um eine
Schwangerschaft auszuschliefien.

Ihre nachste Monatsblutung nach der Einnahme von unofem HEXAL

Nach der Anwandung ven unofam HEXAL ist Ihre Perlods (blicherweise normal und beginnt am ge-
wohnten Tag; gelegentich kann sle jedoch auch einige Tage frilher oder spliter elnsetzen, Wenn Ihre
Periode mehr als 5 Tage spéter als erwartet elnbitt, zu diesam Zettpunkt eine ,anomale’ Blutung aur-
tritt oder Sie glauben schwanger zu sein, soltten Sie mit einem Schwangerschaftstest dberprifen,
ob Sle schwanger sind.

Wenn Sie eine griBere Menge von unofem HEXAL eingenommen haben, als
Sie sollten

Auch wenn keine Berichte (iber schwerwlagendea schéliche Wirkungen nach Einnahme von zu
vielen Tabletten auf einmal vorliegen, kBnnen Ubelkelt, Erbrechen oder eine Scheldenblutung
auftreten. Fragen Sle befl lhrem Arzt, Apotheker, der Praxisschwester oder der Familienbera-
tungsstelle nach, insbesondere, wenn Sie erbrechen mussten, denn es kann seln, dass dle
Tablette nicht richtig gewirkt hat,

Wenn Sie waitere Fragen zur Anwendung dieses Arznelmmeis haben, wenden Sle sich an lhren
Arzt oder Apatheker,

1[4 Welchs Nebenwirkungel sirid méallch?

Wie alle Arznelmittel kann auch dleses Arzneimittel Nebenwlirkuhgen haben, die aber nicht bei
Jedem audtraten miissen.

Die moglichen Nebenwirkungen sind Im Folgenden nach Ihrer Hiufigkeit geordnet aufgafiihrt:

Sehr hiufig (kann manr als 1 van 10 Anwenderinnen betreffer)
» Ubelkelt

+ ginige unregelmiBige Blutungen bis zur ndchsten Pariode

+ Schmerzen Im Unterbauch

+ Mudigkeit

= Kopfschmaerzen

Hﬁuflg (kann bis zu 1 von 10 Anwenderinnen betreffen)

Erbrechen. Wann Sle erbrechen missen, lesen Sle bltte den Abschnitt ,Was ist bei Erbrachen
2y tun?*

lhre Periode kann veréndert sein. Die meisten Frauen haben eine normale Periode zum erwarte-
ten Zeitpunkt, aber in einfgen Falien kann die Pericde verspatet sein oder friiher als normal ein-
treten, Es kiinnen auch efnige unregelméfige Blutungen cder Schmierblutungen bls zu threr
nichsten Pericde auftreten. Wenn lhra Perlode mehr als 5 Tage verspatet ist eder ungewithnlich
lefeht oder ungewdhniich stark Ist, solten Sie baldmbgiichst Ihren Arzt aufsuchen.

Nach der Einnahme dieses Arzneimlttels kénnen Drugkempfindlichkeit der Brust, Durchfal
oder Schwindel auftreten.

Sehr selten (kann bis zu 1 von {0.000 Anwenderinnen betraffen)
= Bauchschmerzen, Ausschlag, Nesselsucht (Ustlkarla), Juckrelz {Pruritus), Schwelung des
Gesichts, Beckenschmerzen, schmerzhafte Periode

g ven Neb
Wenn Sie Nebenwirkungen bemerkan wenden Sia sich an |hren Arzt oder Apotheker. Dles gilt
auch fiir Nebenwlrkungen, die nicht in dieser Packungsbellage angegeben sind. Sle kénnen
Nebenwlrkungen auch direkt dem

Bundesinstitut fir Arzneimittel und Medizinprodukte
Abt. Pharmakovigilanz

Kurt-Georg-Kiesinger-Allee 3

D-53175 Bonn

Website: www.bfarm.de

anzelgen. Indem Sia Nebenwirkungen melden, kdnnen Sie dazu beltragen, dass mehr Informationen
iiber dle Sicherhelt dieses Arzneimittels 2ur Verflgung gestelit werden,

15 Wlo istunofem H_E?(_@L aufzubewahren?

Bewatiren Sle dieses Arzngimitiel fiir Kinder unzugénglich auf.

Sie diifen dieses Arznelmitte! nach dem auf der Verpackung und der Blisterpackung nach ver-
wendbar bis* angegebenen Verfallsdatum nicht mehr verwenden, Das Verfallsdatum bezieht sich
auf den letzten Tag des angegebenen Maonats.

Fiir dieses Arzneimitte! sind keina bescndersn Lagerungsbedingungen erforderlich.
Entsorgen Sie Arznelmittel michtim Abwasser oder Haushaltsabfall. Fragen Sie Ihren Apatheker,

wie das Arzneimltiel zu entsorgen ist, wenn Sie s nicht mehr verwanden, Sie tragen damlt zum
Schutz der Umwelt bei.

6.
Inhalt der Packung und weitere Informatlonan

Was unofem HEXAL enthiilt
Der Wirkstoff ist: Levonorgestrel, Jede Tablatte anthalt 1,5 mg Levonorgestrel.

Die sonstigen Bestandtells sind: mikrokristallne Cellulose, Lactose-Monchydrat, Poloxamer
1B8, Croscarmeliose-Natrium, Magnesiumstearat (Ph,Eur) [ptianzlich),

Wie unofem HEXAL aussieht und Inhalt der Packung

Jeda Packung enthdlt eine runde, weiBe Tablette mit sinem Durchmesser von ca. 6 mm und
der Prigung ,C* aut der einen sowle ,,1* auf der anderen Selte. Eine Tablette stellt eine voll-
stindige Behandiung dar.

Pharmazeutischer Unternahmer
Hexal AG

Industriestrafe 25

83607 Holzklrchen

Telefon: (DB024) 908-0

Telefax: {08024) 808-1290

E-Mail: service@hexal.com

Hersteller

Salutas Pharma GmbH
Otto-von-Guericke-Allee 1
39179 Barichen

Dleses Arznelmittel ist in den Mitgliedsstaaten des Europ8ischen Wirtschattsrau-

mes (EWR) unter den folgenden Bezeichnungen zugelassen:
Belgien: Levodonna® 1,5 mg tabletten

Bulaarien: Mulsora 1,5 my tablet

Tschechische Republik: Nulsora 1,5 my

Dinemark: Lavodonna

Deutschland: unofem HEXAL 1,5 mg Tablette

Estland: Lavadonna

Frankrelch: LEVONORGESTREL Sandez 1,6 mg, comprimeé
ltalien: Stromalidan

Nlederlande: Isteranda 1,5 mg Tabletten

Norwegen: ISTERANDA 1,5 mg tablett

Bsterreich: Levodonna 1500 Mikragramm Tabletten
Sehweden: Levodonna 1,5 mg tablett

Slowakel: NULSORA 1,5 mg tablety

Spanlen: Levenargestrel Sandoz 1,5 mg comprimids EFG

Vareinigtes Konigreich: Isterands 1.5 my tablet

Diese Packungsbeilage wurde zuletzt iberarbeltet Im Junf 2015,

Inre Arztin/lnr Arzt, lhre Apotheke und Hexal wiinschen gute Besserung!

Niitzliche Informationen {iber Empféngnlsverhitung

Mehr zur Nottall-Empfingnisverhiitung

Je friiker Sle Notfall-Empfingnisverhiitungsmiitel elnnehimen, deste héher ist die Wahrschelnlichkeit der Vermeldung elner Schwangersehaft, NotfalI~Empfangnlsverhﬂtungsmlnel haben kelne

Auswirkung auf lhre Gebarfahigket.

Neotiall-Empféngnisverhiitungsmittel kinnan den Eisprung In elnam Menstruationszyklus verzdgern, dennoch kdnnen Sie schwanger werden, falls Sle erneut ungsschtitzten Geschlechisver-
kehr haben. Nach der Einnahme ven Notiall-Empfangnisverhiitungsmitteln soliten Sie bis zu Inrer néchsten Periode bei jedem Geschlechtsverkehr Kendome benutzen,

Mpshr zu regelm&Blger Empléngnisverhltung

Falls Sle Nottall-Empféingnisvorhiftungsmittel eingenommen haben und kelne regelmiBige Empfangnisverhitungsmethode anwenden (eder kelne Empfangrisverhiilungsmsthede fir Sle ge-
elgnat erscheint), fragen Sie lhren Arzt oder die Beratungsstelle fiir Famitienplanung um Rat, Es sind visle verschledene Arten der Empfangnisverhtitung ernkiltlich, weshalb es lhnen méglich

seln sollte, eine filr Sie geelgnete Methode zu finden.

Belsplele 10r regelmaBige Empfangnisvernitungsmethodan
] rii

+ Antiabypille

Methoden zur wéchentiichen oder menatiichen Anwendung
= VerhGitungspfiaster
« Vaginalring

ethoden zur ingerristigen Anwsen
» Hormonimplantat
+ {UP {Intrauterinpessar)

50059140
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PART III: CONSUMER INFORMATION
PLAN B®
Levonorgestrel Tablets 0.75 mg

This Ieaflet is part III of a three-part "Product
Monograph" published when Plan B® was approved
for sale in Canada and is designed specifically for
Consumers. This leaflet is a summary and will net tell
you everything about Plan B®, Contact your doctor
or pharmacist if you have any questions about the
drug.

ABOUT THIS MEDICATION

What the medication is used for:
Plan B® is an emergency or backup contraceptive.

Plan B® can prevent pregnancy after a contraceptive
accident (such as a broken condom) or when no form of
birth control was used. Treatment is most effective if
used in the first 72 hours (3 days) following unprotected
sex.

Plan B® cannot terminate an existing pregnancy
Although there is no scientific evidence that Plan B®
would harm a developing embryo, women who are
already pregnant should not use this product.

Plan B® should not be used in place of regular
coniraception. [t does not work as well as most other
confraceptives used correctly.

What it does:

Plan B® acts as an emergency confraceptive by
preventing the release of an egg from the ovary, or
preventmg sperm and egg from uniting. In addition, Plan
B® may prevent the fertilized egg from attaching to the
wall of the uterus. Plan B® is not effective once a
pregnancy hag started, that is once the fertlhzed egg has
attached to the wall of the uterus. Plan B® does not cause
an abortion.

Plan B® can be used following any unprotected act of
sexual intercourse, including:
e  When no confraceptive has been used
* When a contraceptive method may have
failed, including:
o Condom rupture, slippage, or misuse
o Diaphragm or cap dislodgment,
breakage or early removal
o Failure to withdraw before ejacnlation
o Miscalculation of the fertile period by
women practising periodic abstinence
o IUD expulsion

o Missed oral contraceptives
c A delay in starting a new packet of oral
contraceptives
o A delay in getting a scheduled contraceptive
injection
s In cases of sexual assault (rape)

‘When it should not be used:

Do not use Plan B® if:
¢ you have a confirmed or suspected pregnancy
* you are allergic to Levonorgestrel, or to any
ingredient in the formulatlon (see nonmedicinal
ingredients below)
¢ you have abnormal vaginal bleeding

What the medicinal ingredient is:

Levonorgestrel

What the nonmedicinal ingredients are:

Lactose monohydrate, corn starch, talc, magnesium
stearate, potato starch, colloidal silicon dioxide.

What dosage forms it comes in;

The package contains two tablets, each containing 0.75
mg of levonorgestrel. Each tablet is white, round, and
marked INOR.

WARNINGS AND PRECAUTIONS

Serious Warnings and Precautions

e Plan B® provides no protection against
HIV/AIDS and other sexually transmitted
diseases (STDs), such as  syphilis, .
gonorrhoea, chlamydia, and herpes. If you
are worried about whether you may have been
infected with HIV/AIDS, or other sexually
transmitted diseases, talk to your health
professional about your concerns and ask how
you can protect yourself in the future,

e If your period is delayed mere than 1 week,
you should contact your doctor and have a
pregnancy test done.

Plan B® is for Emergency Contraceptive Use Only
and should not be used on a regular basis. Plan B®is -
not as effective in preventing pregnancy as most other
birth control methods (e.g. oral contraceptive pills,
IUDs, implants or condoms, efc.). It should not be
relied on for routine birth control by sexually active
women.
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Plan B® provides only short-term protection against
pregnancy. Sexual activity that takes place later can
still result in pregnancy if no contraceptive is used.
You must abstain from sex or use another barrier
method of birth control until your next normal period
to make sure you do not get pregnant.

In 21l women, emergency contraception should be
taken as soon as possible after unprotected
intercourse. There is some data that levonorgestrel
may be less effective with increasing body weight
or body mass index (BMI), but these data were
limited and inconclusive. If you have -any
questions regarding this, please consult with a
health care professional.

BEFORE you use Plan B®, talk to your doctor or
pharmacist if you have now or have previously had any
of the following conditions: .

¢  Unusual vaginal bleeding that has not yet been
diagnosed
Known or suspected breast cancer
Active liver disease or tumour
You have diabetes
You have hypertension (a heart condition)
You are pregnant or breast feeding

INTERACTIONS WITH THIS MEDICATION

Before you use Plan B®, talk to your doctor or
pharmacist if you are taking any of the following
drugs:

Drugs that may decrease the efficacy of Plan B®
include: .

*  anticonvulsant drugs (phenytoin,

carbamazepine, primidone, phenobarbital)

» antibiotics (ampicillin, cotrimoxazole,
tetracycline, temafloxacin, clarithromycin)
rifampicin ‘
rifabutin
griscofulvin
Hypericum perforatum (St. John’s wort)
ulipristal acetate

If your period is delayed more than 1 week and you
were taking any of these medications, you should
contact your doctor or pharmacist and have a
pregnancy test done.

Tell your doctor if you have taken Plan B® within 3 days

of a Pap fest, as it may affect your results.

PROPER USE OF THIS MEDICATION

Usual dose:

Plan B® car prevent pregnancy if the 2 tablets are
taken together within 72 hours (3 days) and
preferably within 12 howurs, after a contraceptive
accident or unprotected sex (sex without birth
contrel). Do not delay starting treatment. Plan B is more
effective the sooner you start after unprotected
intercourse.

Plan B® can be taken with a glass of water.

If you vomit within 2 hours of taking Plan B®, call your
doctor or pharmacist as you might need another dose.

Important: If more than 72 hours (3 days) have passed
since unprotected sex occurred, Plan B® may not be
effective.  See your health professional as soon as
possible to discuss other options.

Although the risk of pregnancy is highest in the middle
of the menstrual cycle (possibly as early as day 10 after
the beginning of your last period), pregnancy can occur
at other times during the menstrual cycle. Plan B® can
be administered anytime during your monthly cycle if
you are worried about an unwanted pregnancy.

The treatment does not bring on menstruation. You may
experience spotting a few days after taking Plan B®, but
this is not a period. Your next menstrual period should
come on time (or a few days early or late). If your

. period is delayed more than a week or if you have any

other cause for concern, talk to a health professional.
More than occasional use (more than once in a
menstrual cycle or more than once a month) may upset
your menstrual cycle (period).

If you are sexually active and do not wish to become
pregnant, you should use a reliable method of
contraception on a regular basis. If you want more
information about regular contraceptives or if you are
having trouble using a method, ask your health
professional for help in choosing a method that works
for you.

Overdose:

In case of drug overdose, contact a health care
_professional, hospital emergency department or
regional Poison Control Centre immediately, even if

there are no symptoms.

1

Symptoms of overdose may include nausea, vomiting,
vaginal bleeding, and may lead to menstrual cycle
disturbances.

Plan B - Product Monograph

-104-

Page 31 of 32




SIDE EFFECTS AND WHAT TO DO ABOUT
THEM

Plan B® can cause temporary side effects in some
women. These side effects generally do not last more
than 24 hours.

Common side effects include:

»  Nausea: This occurs in about 14 to 23% of
women taking Plan B®

e  Abdominal pain: This gceurs in about 18%

" of women taking Plan B® '

¢ Fatigue: This occurs in about 17% of women
taking Plan B®

» Headache: This occurs in about 17% of
woren taking Plan B®

e Dizziness: This occurs in about 11% of
women taking Plan B®

¢ Breast tenderness: This occurs in about 11% °
of women taking Plan B®

¢  Vomiting: This occurs in about 6% of women
Taking Plan B®.

e«  Diarrhea: This occurs in about 5% of women
taking Plan B®

» Irregular menstrual bleeding: Some women
may experience spotting after taking Plan B®.,
The majority of women will have their next
menstrual period at the expected time or early.
When Plan B® is used repeatedly (more than
once in a menstrual cycle, or more than
occasional once a month use), menstrual
changes may occur, including a shorter or
longer cycle and a heavier or lighter period
than normal.

Less common side effects: Migraine or severe
headache, lower abdominal pain, painful menstruation
and vaginal discharge. If the symptoms continue for
more than 48 hours or are severe, see your health
‘professional.

Delayed menstrual period: If your period is delayed
more than 1 week, you should contact your doctor or
pharmacist and have a pregnancy test done.

SERIOLUS SIDE EFFECTS, HOW OFTEN THEY

HAPPEN AND WHAT TO DO ABCUT THEM

Call your doctor immediately if the following

symptoms and signs of serious adverse effects occur:

#  Iiching and rash

¢  Cramping or severe pain in your stomach or belly
prior to your next normal period, since this can be
a warning sign of tubal (ectopic) pregnancy — a
serious medical problem
Uterine hemorrhage
Vaginal hemorrhage

HOW TO STOREIT

Store Plan B® tablets between 15°C and 30°C (59-86 °F).
Protect from high humidity (such as damp storage
conditions).

Keep out of reach of children.

{ information about how to monage your side effects. The

Reporting Side Effects

You can help improve the safe use of health products for
Canadian by reporting serious and unexpected side effects to
Health Canada Your report may help to identify new side
effects and change the product safety information.

3 ways to report:

»  Online at MedEffect;

¢ By calling 1-866-234-2345 (toll-free);

» By completing a Consumer Side Effect Reporting
Form and sending it by:

o  Faxto 1-866-678-6789 (toll-free), or

o  Mail to: Canada Vigilance Program
Health Canada, Postal Locator 0701E
Ottawa, ON
K1A OK9

Postage paid labels and the Consumer Side Effect Reporting
Form are available at MedEffect.

Note: Contact your health professional if you meed

Canada Vigilunce Program doees not provide medical advice,

MORE INFORMATION

This document plus the full product monograph,
prepared for health professionals can be found by
contacting the distributor, Paladin Labs Inc., at:
1-888-867-7426 or at www.paladinlabs.com

This leaflet was prepared by:
"Paladin Labs Inc.

Saint-Laurent, Canada H4M 2P2
Last revised: October 2016

Owned by:
Teva Branded Pharmaceutical Products R&D, Inc.
41 Moores Road, Frazer, PA 19355 USA
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NorLevo®-1

levonorgestrel 1.5mg tablet

) AAILE

Consumer Medicine Information

What is in this leaflet

This leaflet answers some common
questions about NorLevo-1.

It does not contain all the available
information. It does not take the
place of talking to your doctor,
pharmacist, nurse or family planning
clinic.

All medicines have risks and
benefits. Your doctor, pharmacist,
nurse or family planning clinic have
weighed the risk of you taking this
medicine against the benefits they
expect it will have for you.

If you have any concerns about
taking this medicine, ask your
doctor, pharmacist, nurse or
family planning clinic.

Keep this leaflet with the medicine.
You may want to read it again.

NorLevo-1 is thought to work by:

s stopping your ovaries from
releasing an egg -

s preventing sperm from fertilising
any epgs you may have already
released

* stopping a fertilised egg from
attaching itself to your womb
lining.

Therefore, NorLevo-1 stops a

pregnancy before it is established. It

does not work if you are already
pregnant.

NorLevo-1 does not protect against
sexually transmitted diseases.

Before you take
NorLevo-1i

What NorLevo-1 is used
for and how it works

NorLevo-1 is an oral emergency
contraceptive indicated for use within
72 hours of unprotected intercourse.
It is not intended as a regular method
of contraception.

li contains the active ingredient
levonorgestrel.

NorLevo-1 must be taken as soon as
possible, preferably within 12 hours
and no later than within 72 hours of
unprotected intercourse. It has been
estimated that NorLevo-1 will
prevent 85% of expected pregnancies
if taken within 72 hours. The sooner
you take NorLevo-1, the more likely
it is that it will work.

When you must not take it

Do not take this medicine if:

* you are allergic to the active
ingredient or any of the other
ingredients listed at the end of
this leaflet under Product
Description

* you are pregnant or think you
may be pregnant

+ you have previously had
unprotected intercourse more than
72 hours earlier in the same
menstrual cycle, as you may
already be pregnant

+ you have unexplained vaginal
bleeding

* you have breast cancer,

Do not talke this medicine after the
expiry date printed on the pack or
if the packaging is torn or shows
signs of tampering.

If it has expired or is damaged, return
it to your pharmacist for disposal.

Before you start to take
NorLevo-1

Tell your doctor, pharmacist or
nurse if you have allergies to any
other medicines, foods,
preservatives or dyes,

You should consult your doctor,

pharmacist or nurse before taking

NorLevo-1 if:

¢ vyou have any severe digestive
diseases (e.g. Crohn's disease)
which impair the absorption of
medications

¢ you suffer from diabetes meilitus

s you suffer from high blood -
pressure or ischaemic heart
disease (a reduced blood flow in
the vessels that provide your heart
muscie with blood)

« vyou have ever suffered a stroke

« you had breast cancer in the past

» you suffer from severe liver
disease.

If any of these conditions apply to

you, NorLevo-1 may not be suitable
for you, or other types of emergency
contraception may be better for you,

NorLevo®-1
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You should not take this medicine
if you are already pregnant,

If you have had unprotected sex
which was more than 72 hours ago in
the same menstrual cycle, you may
already be pregnant and the treatment
won't work. If your period was more
than 5 days late or was unusually
light or unusually heavy, you should
check with your doctor that you are
not already pregnant.

Tell your doctor, pharmacist or
nurse, if you are breastfeeding.
Small amounts of levonorgestrel may
appear in your breast milk. -
Therefore, you should breastfeed
immediately before taking the
NorLevo-1 tablet and avoid nursing
for at Jeast 8 hours afterwards, The
* milk should be expressed and
discarded the first 8 hours after
dosing.

Taking other medicines

Tell your doctor, pharmacist or
nurse if you are taking any other
medicines, including any that you
get witheut a preseription from
your pharmacy, supermarket or
hiealth food shop, in particular the
following:

o medicines used to treat epilepsy
(e.g. barbiturates, primidone,
phenytoin and carbamazepine)

» medicines used to treat
tuberculosis (e.g. rifampicin and
rifabutin)

» medicines used to treat HIV
infection (e.g. ritonavir,
efavirenz)

e griseofulvin, a medicine used to
treat fungal infections

» herbal remedies containing St
John's wort (Hypericum
perforatum)

s medicines used o prevent organ
transplant rejection (cyclosporin).

These medicines may be affected by
NorLevo-1, or may affect how well it
works. Your doctor, pharmacist or
nurse can advise you on what to do if
you are taking any of these

How to take Norlevo-1

Take 1 tablet as a single dose as
soon as possible, preferably within
12 hours, after the unprotected
intercourse and not later than 72
hours (3 days) after the
intercourse.

The sooner you take the tablet, the
more effective the treatment will be
and the more likely an unexpected
pregnancy will be prevented. It is
best to take the tablet immediately

" after you receive it.

Swallow the tablet whole with a
full glass of water,

If you are already using a regular
method of contraception such as the
contraceptive pill, you can continue
to take this at your regular time.

Your doctor or pharmacist should
advise you to use a barrier
contraception method until your next
period.

NorLevo-1 is not recommended for
use in children. There is only limited
information available on this
medicine when taken by women aged
14-16 years and no information on its
use in younger women or children.

How often can you take
NorLevo-1?

You should only take NorLevo-1 in
emergencies and not as a regular
method of contraception.

I NorLevo-1 is used more than once
in a menstrual cycle it is more likely
to upset your menstrual cycle.

If you take too mtich
{overdose)

Immediately telephone your
doctor, or the Poisons Information
Centre (telephone Australia 131
126 or New Zealand 0800 POISON
or 0800 764766} or go to Accident
and Emergency at your nearest
hospital, if you think you or
anyone else has taken too much
NorLevo-1, or if a child has taken

Although there have been no reports
of serious harmful effects from
taking too many tablets at once, you
may feel sick-or have vaginal
bleeding.

While you are taking
NorLevo-1

If you vomit within two hours of
taking this medicine, you should
retarn te your doctor, pharmacy,
nurse or family planning clinic.

You may need another dose as the
first one may not have been absorbed
completely. .

Things you must do

Teli any doctors and pharma}:ists
who treat you that you are taking
this medicine.

Things you must not do

Do not give this medicine to anyone
else.

Things to be carefuf of

Be careful driving or operating
machinery until you know how
NorLevo-1 affects you.

It may cause dizziness or light-
headedness in some people.

Side effects

All medicines can have side effects.
Sometimes they are serious, most of
the time they are not. You may need
medical attention if you get some of
the side effects.

Do not be alarmed by the following
list of side effects, You may not
experience any of them.

Tell your doctor, pharmacist or
nurse if you notice any of the
following and they worry you:

medicines. this medicine. Do this even if there * nausea and vomiting
are no signs of discomfort or e diarrthoea
poisoning.
NorLevo®-1 Published by MIMS January 2017 2
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» dizziness, fatigue, headache

s lower abdominal pain

¢ tender breast's

* increased vaginal bleeding,

* irregular bleeding or spotting.
Most women will have a normal
period at the expected time, but
some may have their period later
or earlier than normal. If your
period is more than 5 days late or
is unusually light or unusually
heavy, or especially painful, you
should contact your docter or
pharmacist as soon as possible.

if any of the following happen, tell
your dector immediately or go {0
Accident and Emergency at your
nearest hospital:

¢ swelling of the face, lips, mouth
or throat which may cause
difficulty in swallowing or
breathing. '

These are very serious side effects.
You may need urgent medical
attention or hospitalisation. All of
these side effects are very rare.

Tell your doctor or pharmacist if
you-notice anything else that is
making you feel unwell.

Other side effects not listed above
may also occur in some people:

After taking NorLevo-1

After you have taken this medicine,
if you want to have sex, you should
use other contraceptive methods,
because NorLevo-1 won't stop
pregnancy from further unprotected
sex. Your doctor or pharmacist
should advise you to use a barrier
contraception method until your next
period.

After you have.taken this medicine,
you are advised to make an
appointment to see your doctor about
three weeks later, to make sure that
NorLevo-1 has worked. If your
period is more than 5 days late or is
unusually light or unusualiy heavy,
you should contact your doctor as
soon as possible,

Your doctor can also tell you about
long-term methods of contraception
which are more effective in
preventing you from getting
pregnant.

If you continue to use the
contraceptive pill and you do not
have a bleed in your pill-free week or
while you are taking the non-
hormonal tablets, see your doctor to
make sure you are not pregnant.

If you do become pregnant even
after taking this medicine, it is
important to see your dector.,
There is no evidence that NorLevo-i
will harm a baby that develops in
your uterus/womb, but your doctor
may want to check that the
pregnancy is not ectopic (where the
baby develops somewhere outside
the womb). This is especially
important if you develop severe
abdominal pain after taking
NorLevo-1 or if you previously had
an ectopic pregnancy, fallopian tube
surgery or pelvic inflammatory
disease. You should tell your doctor
if you have had any unusual pain or
vaginal bleeding. If abdominal pain
is severe you should see your doctor
immediately.

Storage

Keep NorLevo-I in the original
packaging to protect from light
until you need to fake it,

Keep NorLevo-1 in a cool dry place
where the temperature stays below
30°C.

Do not store NorLevo-1 or any
other medicine in the bathroom or
near a sink, Do not leave it on a
window sill or in the car, Heat and
dampness can destroy some
medicines.

Keep it where children cannot
reach it.

A locked cupboard at least one-and-
a-half metres above the ground is a
good place to store medicines.

The expiry date of your medicine is
printed on the pack. Do not use the
tablet after this date.

Disposal

Return any unused or out of date
medicine to your pharmacist.

Product description

What it looks Ifke

NorLevo-1 1.5mg tablet - white,
round, biconvex tablet engraved with
code NL 1.5 on one face.

Available in blister packs of | tablet.

ingredients

Active ingredient:
Each NorLevo-1 tablet contains
1.5mg levonorgestrel.

Inactive ingredients:

* lactose monohydrate

s starch - maize

e povidone

* silica - colloidal anhydrous

* magnesium stearate.

This medicine does not contain
sucrose, gluten, tartrazine or any
other azo dyes.

Where fo go for further
information

If you have any questions on the use
of NorLevo-1, you should discuss
these with your doctor, pharmacist,
nurse or family planning clinic.

Supplier

NorLevo-1 is supplied in Australia
by: '

Sandoz Pty L.td

ABN 60 075 449 553

54 Waterloo Road,

Macquarie Park, NSW 2113

Tel: 1800 634 500

NorLevo-1 is supplied in New'
Zealand by:

Novartis New Zealand Limited
Private Bag 65904 Mairangi Bay
Auckland 0754

Tel: 0800 354 335

NorLevo®-1
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This leaflet was revised in September
2016

Australian Register Number
NorLevo-1 1.5mg tablet: AUST R
166340 (blister)
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Novartis New Zealand Limited
Private Bag 65904 Mairangi Bay
Auckland 0734

Tel: 0800 354 335
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